

TEST CERTIFICATE

No. : C12 / 43431

Client **S Lilley & Son Ltd**
80 Alcester Street
Birmingham
B12 0QE U.K.

Client Contact Mr. S J Lilley

Item/s tested Series SR/7000E27 Lampholders, 250V, 4A, T-170 with brass bodies, ceramic insert, insulated thread and screw terminals.
Models: 7600E Cord Grip (Pendant)
7601E 10mm, 7602E 1/2, 7603E 13mm,
7604E 5/8, 7605E 16mm, 7606E 20mm
Threaded Entry . 7609E 3/8 Gas
7607E Batten (backplate) 2
7608E Sign Type (with backplate dome)

Specification(s) to which above unit/s have been tested and compliance confirmed All relevant clauses of **EN 60238:2004+A2 : 2011** and deemed to comply

Date of Issue 27th February 2012

Compliance with a Harmonised European Standard also gives the presumption of compliance with the Principal Elements of the Safety Objectives of the Low Voltage Directive 2006/95/EC

Signed  Rajeev Vagdia
(Certifying Officer)

Relating to Project File(s) held at Nemko Ltd 43431, 41301, N50646

To be read in conjunction with page 2 attached

Form No: QF102-1
Issue No: 3
Issue Date: 21.07.11



Certificate No:	C12/ 43431
Client:	S Lilley & Son Ltd.

THIS CERTIFICATE APPLIES ONLY TO THE PARTICULAR SAMPLE UNIT(S) TESTED AND TO THE SPECIFIC TESTS CARRIED OUT AS DETAILED IN THE PROJECT FILE HELD AT NEMKO LTD.

THIS TEST CERTIFICATE DOES NOT COVER ELECTROMAGNETIC COMPATIBILITY.

IT SHOULD BE NOTED THAT ONLY A LIMITED NUMBER OF UNITS HAVE BEEN TESTED. IT IS THEREFORE ESSENTIAL FOR THE MANUFACTURER OR SUPPLIER OF THIS PRODUCT TO ENSURE THAT THE QUALITY OF ALL PRODUCTION UNITS IS OF THE SAME STANDARD AS THAT OF THE SAMPLE(S) CHECKED

WHERE FULL TESTING OF APPROVED COMPONENTS HAS NOT BEEN CARRIED OUT AS PART OF THIS REPORT, IT IS THE RESPONSIBILITY OF THE MANUFACTURER OR SUPPLIER TO ENSURE THE COMPONENTS USED IN PRODUCTION UNITS ARE AS THAT OF THE RELATED CERTIFICATES AND SUPPORTING DOCUMENTATION.

Condition / number of test sample : Good / 20 **Serial Number(s) :-** N/A

Notes relating to this certificate :- Australia & New Zealand differences according to AS/NZS 60238 have also been assessed in an attachment to the test report

Project History: -

<u>Job Number</u>	<u>Sample received</u>	<u>Job Completion Date</u>	<u>Summary of work carried out</u>
43431	30-Jan-12	24-Feb-12	Selected tests (taking into account tests also carried out under test report 41301 / N50646
41301	15-Apr-10	12-May-10	Update inspection with additional models 7608E & 7609E with alternative dome sections only.
N50646	23-Aug-05	30-Sep-05	Full Tests

***** END OF CERTIFICATE *****

